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History of this test report

Original Report Issue Date: 2025.07.16
@® No additional attachment

O Additional attachments were issued following record

Attachment No. Issue Date Description

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 4 / 406 Report No.: RF250517002-01-001



RAL LT

s m -1
'—,’ \_-‘ HAIYUN

Ty et

1. General Information

1.1 Applicant

HEIGHTS TELECOM T LTD

Ha-Sakhlav 6, Irus, 7680900, Israel

1.2 Manufacturer

HEIGHTS TELECOM T LTD

Ha-Sakhlav 6, Irus, 7680900, Israel

1.3 Basic Description of Equipment Under Test

Test sample no.

POC250517002-S001

Product(s) Name

Wireless Home Gateway

Test Model HT-880BEI
Trade Mark HEIGHTS
Power Supply DC 12V from adapter

Adapter information

Model: SOY-1200400US-056
Input: 100-240V~50/60Hz 1.2A Max
Output: 12V==4A

Operate temperature

0C-407TC

EUT Stage

o Product Unit e Final-Sample

Operating Band and
Conducted Output Power
(Max power)

2400MHz ~ 2483.5MHz | e IEEE 802.11n20: 29.95dBm(0.99W)

Product Type

IEEE 802.11b: WLAN
IEEE 802.11g: WLAN
IEEE 802.11n: WLAN
IEEE 802.11ax: WLAN
IEEE 802.11be: WLAN

Nominal Bandwidth

20MHz / 40MHz

Modulation

IEEE 802.11b: DSSS
IEEE 802.11g: OFDM
IEEE 802.11n: OFDM
IEEE 802.11ax: OFDMA
IEEE 802.11be: OFDMA

Data Rate (Mbps)

IEEE 802.11b mode : 1/2/5.5/11

IEEE 802.11g mode : 6/9/12/18/24/36/48/54
IEEE 802.11n mode : up to 600

IEEE 802.11ax mode : up to 1147.1

IEEE 802.11be mode : up to 1376.4

Antenna gain

Ant0: 1.28dBi, Ant1: 1.31dBi, Ant2: 1.32dBi, Ant3: 1.22dBi

Directional gain

Uncorrelated:1.28dBi(from the antenna report)
Correlated:3.87dBi(from the antenna report)

Antenna type

PCB antenna

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Eleven channels are provided for 802.11b, 802.11g, 802.11n (20MHz), 802.11ax (20MHz), 802.11be
(20MHz):

Frequency Band Channel No. Frequency Channel No. Frequency
01 2412MHz 07 2442MHz
02 2417MHz 08 2447MHz
03 2422MHz 09 2452MHz
2400MHz ~ 2483.5 MAz 04 2427MHz 10 2457MHz
05 2432MHz 11 2462MHz
06 2437MHz / /

Seven channels are provided for 802.11n (40MHz), 802.11ax40, 802.11be40:

Frequency Band Channel No. Frequency Channel No. Frequency

03 2422 MHz 07 2442MHz

04 2427MHz 08 2447MHz

2400MHz ~ 2483.5 MHz 05 2432MHz 09 2452MHz
06 2437MHz / /

Note: For 802.11ax, 802.11be mode only support full RU mode.

1.4 Transmit Operating Mode

Transmit Operating Mode Transmit Multiple Antennas

O [Operating mode 1 (single antenna) O nNTX

O [Operating mode 2 (multiple antenna, no beam forming) ORTX |ORTX |O]| 4TX
@® (Operating mode 3 (multiple antenna, with beam forming) ORTX |OBRTX |@| 4TX
® 802.11b Operating mode O NTX |ORTX |ORBTX |@4TX

® 802.11g Operating mode O NTX |ORTX |ORBTX |@4TX

® 802.11n(20MHz)  [Operating mode O NTX |ORTX |ORBTX |®@4TX

® 802.11n(40MHz)  |Operating mode ONTX |ORTX |OPBTX |@4TX

® 802.11ax(20MHz) |Operating mode ONTX |ORTX |OPBTX |@4TX

® 802.11ax(40MHz) |Operating mode ONTX |ORTX |OPBTX |@4TX

® 802.11be(20MHz) |Operating mode O pTX |ORTX |ORBTX |@4TX

® 802.11be(40MHz) |Operating mode O pATX |ORTX |ORBTX |@®@4TX

Beam forming gain: 2.3dB

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 6 / 406 Report No.: RF250517002-01-001
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2. Summary of Test Results

2.1 Summary of Test Items

47 CFR FCC Part 15, Subpart C (Section 15.247)

Test item FCC Clause Results Remarks
AC Power Conducted Emission 15.207 Pass Meet the requirement of the limit
Radiated Emission and Band 15.205/15.209
Pass Meet the requirement of the limit
Edge Measurement /15.247(d)
Spurious Emission at Antenna
15.247(d) Pass Meet the requirement of the limit
Port
6dB Bandwidth 15.247(a)(2) Pass Meet the requirement of the limit
Maximum Conducted Power 15.247(b) Pass Meet the requirement of the limit
Power Spectral Density 15.247(e) Pass Meet the requirement of the limit
Antenna Requirements 15.203 Compliance Note

Note: The EUT has 4 PCB Antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart C (Section 15.247)
KDB 558074 D01 15.247 Meas Guidance v05r02

KDB 662911 D01 Multiple Transmitter Output v02r01
ANSI C63.10:2013

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 7 / 406 Report No.: RF250517002-01-001
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2.§|'i"est Instruments

Name of : Inventory Last Due
No. Equipment Manufacturer Model Number | Serial Number No. Calibration | Calibration
Radiated Emission
1 Test receiver Rohde&Schwarz ESU 100184 JLEO11 2025/3/1 2026/2/28
2 Loagnf:r:'r:’;'c Schwarzbeck VULB 9168 1151 JLEO12 | 2025/4/12 | 2026/4/11
3 | Lowfrequency / LNA 0920N 2014 JLE023 | 2025/3/1 | 2026/2/28
amplifier
4 H'gg;rsl‘i‘ffeerncy Schwarzbeck BBV 9718 9718-284 | JLE024 | 2025/311 | 2026/2/28
5 | Horn Antenna | SCHWARZBECK | BBHA 9120 D 02670 JLE028 | 2025/4/12 | 2026/4/11
6 | Temp&Humidity Meideshi JR900 / JLE021 | 2025/4/15 | 2026/4/14
Recorder
7 | Horn Antenna | SCHWARZBECK | BBHA 9170 0170#685 | JLE029 | 2024/7/115 | 2027/7/14
8 | Loop Antenna | SCHWARZBECK | FMZB1519B 00029 JLEO30 | 2024/7/15 | 2027/7/14
9 Broadband Schwarzbeck BBV9721 9721-019 JLE025 | 2025/3/11 | 2026/2/28
preamplifier
10 | Test software Fara%zecﬂgo'ogy EZ-EMC Ver. TW-03A2
Conducted Emission
1 LISN Rohde&Schwarz ENV216 100075 JLE002 | 2025/3/1 | 2026/2/28
2 ISN Schwarzbeck CATE 5 8158 #171 JLEO03 | 2025/2/21 | 2026/2/20
3 ISN Schwarzbeck CAT 3 8158 00187 JLE032 | 2025/2/21 | 2026/2/20
4 | Testreceiver | Rohde&Schwarz ESCI 100718 JLEO10 | 2025/3/1 | 2026/2/28
5 | Pulse limiter | Rohde&Schwarz ESH3-22 102299 JLE047 | 2025/3/1 | 2026/2/28
6 | Temp&Humidity Meideshi JR900 / JLE020 | 2025/4/15 | 2026/4/14
Recorder
7 | Test software Fara%zecﬂgo'ogy EZ-EMC Ver. TW-03A2
RF Conducted Emissions
1 Mm S‘;’:ra' Keysight N9021B | MYB0080169 | JLEO50 | 2025/3/1 | 2026/2/28
2 | RF Control Unit dsusoft JS0806-2 | 21G8060449 | JLE053 | 2025/3/1 | 2026/2/28
3 pOWGJnSi:‘pp'y dsusoft JS0806-4ADC N/A JLE055 | 2025/3/1 | 2026/2/28
i 2024/6/11 | 2025/6/10
4 | VXGSignal Keysight M9384B MY61270787 | JLEO51
Generator 2025/6/10 | 2026/6/09
EXG Analog
5 Signal Keysight N5173B MY59101282 | JLEO52 | 2025/3/1 | 2026/2/28
Generator
Wideband Radio
6 | Communication Rohde&Schwarz CMW500 1201.0002K5 JLEO54 2025/3/1 2026/2/28
0-116064-Dt
Tester
7 Test software dsusoft JS1120-3 Ver.3.2.22.0
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 8 /406 Report No.: RF250517002-01-001
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24 I'i"est Mode

Test Items Mode Data Rate Channel
AC Power Conducted Emission 802.11n40MIMO 1Mbps 06
802.11b CDD 1Mbps 01/06/11
802.11g CDD 6Mbps 01/06/11
802.11n20MIMO MCSO0 01/06/11
Radiated Emission and Band Edge 802.11n40MIMO MCSO0 03/06/09
Measurement 802.11ax20MIMO MCSO0 01/06/11
802.11ax40MIMO MCSO0 03/06/09
802.11be20MIMO MCSO0 01/06/11
802.11be40MIMO MCSO0 03/06/09
802.11b CDD 1Mbps 01/06/11
802.11g CDD 6Mbps 01/06/11
802.11n20MIMO MCSO0 01/06/11
802.11n40MIMO MCSO0 03/06/09
Spurious Emission at Antenna 802.11ax20MIMO MCSO0 01/06/11
Port 802.11ax40MIMO MCSO0 03/06/09
802.11be20MIMO MCSO 01/06/11
802.11be40MIMO MCSO0 03/06/09
802.11n20MIMO MCSO0 01/06/11
802.11n40MIMO MCSO0 03/06/09
802.11b CDD 1Mbps 01/06/11
802.11g CDD 6Mbps 01/06/11
802.11n20MIMO MCSO0 01/06/11
6dB Bandwidth 802.11n40MIMO MCSO0 03/06/09
802.11ax20MIMO MCSO0 01/06/11
802.11ax40MIMO MCSO0 03/06/09
802.11be20MIMO MCSO0 01/06/11
802.11be40MIMO MCSO0 03/06/09

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 9 /406 Report No.: RF250517002-01-001
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802.11b CDD 1Mbps 01/06/11

802.11g CDD 6Mbps 01/06/11

802.11n20MIMO MCSO0 01/06/11

Maximum Conducted Power 802.11n40MIMO MCSO 03/06/09
802.11ax20MIMO MCSO0 01/06/11

802.11ax40MIMO MCSO 03/06/09

802.11be20MIMO MCSO0 01/06/11

802.11be40MIMO MCSO 03/06/09

802.11b CDD 1Mbps 01/06/11

802.11g CDD 6Mbps 01/06/11

802.11n20MIMO MCSO0 01/06/11

Power Spectral Density 802.11n40MIMO MCSO0 03/06/09
802.11ax20MIMO MCSO0 01/06/11

802.11ax40MIMO MCSO0 03/06/09

802.11be20MIMO MCSO0 01/06/11

802.11be40MIMO MCSO0 03/06/09

Note: For AC Power Conducted Emission and Radiated Emission below 1GHz, only worst case was
recorded.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 10/ 406 Report No.: RF250517002-01-001
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2.§|'i"est Condition

Applicable to Environmental conditions Input Power Tested by

AC Power Conducted Emission 23.8-24.6°C, 52-55% RH |AC 120V/60Hz| Keith Huang

Radiated Emission and Band Edge

23.9-24.3°C, 50-59% RH |AC 120V/60Hz Lemon He
Measurement

Spurious Emission at Antenna Port | 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

6dB Bandwidth 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

Maximum Conducted Power 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

Power Spectral Density 23.0~24.8°C, 51~57% RH DC 12V Freedom Zhuo

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:
Normal conditions: DC 12V, 0~40°C

2.6 Duty Cycle of Test Signal

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission Duty Cycle
TestMode Antenna Frequency[MHZz] Factor
Duration [ms] Period [ms] [%]
11B-CDD Ant0 2412 8.42 9.08 92.73 0.33
11G-CDD Ant0 2412 0.12 0.24 50.00 3.01
11N20MIMO Ant0 2412 0.15 0.25 60.00 2.22
11N40MIMO Ant0 2422 0.12 0.22 54.55 2.63
11AX20MIMO Ant0 2412 0.33 0.36 91.67 0.38
11AX40MIMO Ant0 2422 0.31 0.34 91.18 0.40
11BE20MIMO Ant0 2412 0.32 0.36 88.89 0.51
11BE40MIMO Ant0 2422 0.31 0.34 91.18 0.40

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 11 /406 Report No.: RF250517002-01-001
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2.7 Measurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests
performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +102kHz
RF power conducted +0.243dB
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
Conducted emission(9kHz~30MHz) AC main +2.68dB
Radiated emission(9kHz~30MHz) +3.50dB
Radiated emission (30MHz~1GHz) +4.20dB
Radiated emission (1GHz~18GHz) +5.10dB
Radiated emission (18GHz~40GHz) +5.26dB

2.8 Test Location

Company: Shenzhen Haiyun Standard Technical Co., Ltd.

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

Address: District, Shenzhen, China

CNAS Registration Number: | CNAS L18252

CAB identifier CNO0145
A2LA Certificate Number 6823.01
Telephone: 0755-26024411

2.9 Description of Support Units

No. Equipment Model Manufacturer Series No
1 PC M4500T Thinkpad M0320048541T
Notebook L450 Think /
3 Notebook L450 Think /

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 16 / 406 Report No.: RF250517002-01-001
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3. Test Procedure And Results
3.1 AC Power Line Conducted Emission

3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level Average Level
dB(uV) dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

@® Conducted Measurement

|O Radiated Measurement

Test Channels

OLowest, Middle and Highest Channel |O Lowest and Highest Channel

Environmental conditions

®Normal

|O Normal and Extreme

Note: @ :Test (O:No Test

a) The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other support units
were connected to the power mains through another LISN. The two LISNs provide 50 ohm/ 50uH of
coupling impedance for the measuring instrument.

b) Both lines of the power mains connected to the EUT were checked for maximum conducted interference.

c) The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB) was not

recorded.

3.1.3 Test Setup

EUT

vertical Reference Ground Plane

Test Receiver

80 cm

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Note:
1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to
Original Receiver Reading by the software automatically.
Measurement = Reading + Correct Factor.
Over = Measurement — Limit

2.
3.

We only recorded the data of the worst mode. Please see the following:

150kHz~30MHz Worst Case Operating Mode: 11n40MIMO Channel 06
Line
Conducted Emission Measurement

FOC Ponl 158 DleadB o i lioslTF)

m 1 4
J W 15| _|'"|| L T '|||I L A N aded wuﬂ
v .I_.' tﬂ.li H T 1 L Lk, el ad s g el WG
-
wina [T IHHz) 5 008
Reading Comect Measure-
No. Mk, Freq  lewel Factor memt  Lmit  Ower
MHz == & dEu B EE] Deiecior  Comment
1 01540 30.01 19.51 48 .52 857 -18286 QP
2 01540 702 18.51 2653 B5TB -X025 AVG
3 01200 2535 18.51 4536 8404 -1B6B QP
4 01200 1232 19.51 31B3 B -2 AVG
5 02353 2241 19.53 4184 8226 -2032 QP
il 02353 518 19.53 2472 5126 -2TH4 AVG
7 04780 21.51 12.50 4101 5837 -1536 QP
B" 04780 11.83 18.50 J14E 4837 -14BB AVG
] 06500 1234 1840 3183 5800 -2417 QP
10 06500 633 1840 2562 4800 -201B AVG
1 1.0820 11.51 1857 308 5600 -2402 QP
12 1.0820 38O 18.57 23.37 4500 -ZXGE3 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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150kHz~30MHz Worst Case Operating Mode: 11n40MIMO Channel 06
Neutral
Conducted Emission Measurement
B0 dHe
_-‘-‘-""—-___ FIOC Paat 158 Dlaaa B Cosd ictios{dP)
'l‘ﬂ‘ﬁ'.lﬂ:'n:ﬂ;'- ---?- T o 1% ; abur | A%
L MWt
m gy ]I|'. .-_.I‘]-.I'* |". | W I ] '“"‘Mw"ﬁ
TR |.I‘I ]-I"_1_|I" "1-'{"".' L I T ~ sk
| =G
-2
nusn wy IHHz) L] 0.00e
Reading Comect Measure-
Mo, Mk, Freq  Lewel Factor  ment  Limit  Ower
KiHz dBuv [- -] d2ul dEu o2 Detecior Comment
1° 01540 3643 1951 G504 G578 -DB4  QF
2 01540 2385 1851 4346 G578 -1232 AVG
3 0.1200 2607 1853 4560 6404 -1544 QP
4 0.1200 1202 1853 3155 5404 2240 AVG
5 0.3180 1638 1850 3686 SoT6 2080 QF
] 03180 @28 1950 2870 4076 2007 AVG
7 04020 1057 1942 3800 5781 -1882 QP
] 04000 QB2 1942 2024 4781 -1857 AVG
] 04580 2308 1950 4250 FE673  -1414 QP
10 04580 1352 1960 3302 4673 -1371 AVG
11 05660 1612 1951 3763 EEDD -1837 QP
12 06860 &57 1951 2808 4600 -1702 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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3.2 Radiated Emission and Band Edge

3.2.1 Limit

Radiated emissions which fall in the restricted bands must comply with the radiated emission limits
specified as below table. Other emissions shall be at least 20dB below the highest level of the
desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F (kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.

3.2.2 Test Procedure

Test Method
OConducted Measurement |.Radiated Measurement
Test Channels
®Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
®Normal |ONormaI and Extreme
Note:@:Test O :No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 20 / 406 Report No.: RF250517002-01-001
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d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.

3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

IO.G m

Ground Plane

Receiver

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 21 /406 Report No.: RF250517002-01-001
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(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

=

(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

-4 m
3m H

EUT I:l__!_

)

7m '
- - a
0.8m i
0.3m :

Ground Plane

<>

Receiver | -—-----1
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3.2'.4; Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1GHz

Note:
1.  Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

We only recorded the data of the worst mode. Please see the following:

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 23 / 406 Report No.: RF250517002-01-001
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| Below 1G (30MHz~1GHz) | Worst Case Operating Mode: 11n40MIMO Channel 06

VERTICAL

Radiated Emission
FLO S

FLL Past 150 3M F

B —
— 11

k]
;WO0S G0 &0 B0 THHz) s @ 508 GOS 7D 1eOmsnn
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Qwer Height Degree
MHz dBuv daim dBu'm dBu'm dB Detechor cm degres  Comment

1 348823 4033 -11.68 272 4000 -11.28  peak
2 516818 433 -10.78 32585 40,00 -T45  peak
3 63,6310 4513 -12.52 3261 4000 T30 peak
4 91.1748 4323 -14.29 28.04 4380 1458 peak
5
]

178.1327 3583 -11.25 2458 4350 1392  peak
E726144 3230 433 r.ar 43.00 -13.02 peak

HORIZONTAL

Radiated Emission
&0 dfWim

an

-a]].m 1] B B0 0 0 IMHz| 200 ann A0 OO P00 000000
Reading Cormect Measure- Antenna  Table
No. Mk Freq. Level Factor ment Limit Crver Height Degres
MHz dBu daim dBuvim dBuvim ] Detector cm degree  Comment

1 318545 3377 -11.37 2240 4000 -17.80 peak
2 527600 30,00 -10.84 19.18 40.00 -20.84 peak
3 167.8242 3167 -10.33 2134 4350 -2218 peak
4 2503011 3196 -12.03 19.83 4600 -26.07 peak
5 3255958 31.86 -o.88 2218 4600 -23.82 peak
g " 700.1830 31.63 -0.42 320 456.00 -14.80 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 24 / 406 Report No.: RF250517002-01-001
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3) Radiated emission: Above 1G
Note:
1. Measurement = Reading + Correct Factor.

2. Over = Measurement — Limit

Above 1G (1GHz~18GHZz) | Test mode:11B-CDD Test Channel:1
VERTICAL
Radiated Emission
pr X -
L]
Te00 son 0w g [LEE] SE08  BROD  TRON BOSEI00 TENDE. 003
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres

1" 4824000 5408 -3.64 5042 7400 -235E  peak

Radiated Emission
THLO SH A

£
NN ZHZO0 FIMM ZMEDN  ZNEON  ZIAR0 ZHEOR ZB00 2060 AU Mz
Reading Comect Measure- . Antenna  Table
No. Mk,  Freq Lewvel Factor mient Limit Oyer Height Degres
MHz dBuv daim dEahIm dExhIm oE Distecior cm degres  Comment

1 2310000 3252 828 40.80 7400 -3320 peak

2 2390000 52.69 8.70 61.38 7400 1281 peak

3" 2200000 4417 a7 5287 5400 -113 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 25/ 406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
TR0 FHA S
FCC PR
(24}
w| k
Lt
TR0 SO0 Eii) i HHz) SO0 GEON TR BISOES00 VENDR.O0H
Reading Comect Measure- . Antenna Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres
MHz dBuv daim dExATm dEflim dB Deteciar cm degres  Comment
1" 4824 000 5683 -1.64 5319 7400 -2081 peak
Radiated Emission
THLD SHA A

a:mm TEZO0 FIMA0 FMEOR ZEBEO0 TR ZISROR ZEMLOD 20RO FUHLON Mz
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq Level  Factor mient Limit  Ower Height Degree
MHz daBuv dam dEehIm dEutIm oE Disterior cm degres  Comment
1 2310000 3215 828 4042 7400  -33.57  peak
2 2390000 53.39 870 G208 7400 1181 peak
3" Z300000 4444 a.70 53.14 5400 0DBE ANG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 26 / 406 Report No.: RF250517002-01-001
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| Above 1G (1GHz~18GHz) | Test mode:11B-CDD Test Channel:6
VERTICAL
Radiated Emission
1800 SN
FCC PR
[
a| 2
wn
1800 900 T DG (MM SN0M GROO DD BOSOEM00 TE0N.008
Reading Comect Measure- . Antenna  Table
No. Mk.  Freq Lewel Factor ment Limit Ower Height Degree
MHz dBuy daim dEeh'Tm dEutlim dB Deheciar cm degres  Commendt
1" 4874000 5225 -3.56 43 682 7400 2531 peak
HORIZONTA
Radiated Emission
1800 SN
FCC PR
[
a| A
wn
1800 900 T DG (MM SN0M GROO DD BOSOEM00 TE0N.008
Reading Comect Measure- . Antenna  Table
No. Mk.  Freq Lewel Factor ment Limit Ower Height Degree
MHz dBuy daim dEeh'Tm dEutlim dB Deheciar cm degres  Commendt
1" 4874000 57.37 -3.56 £3.81 7400 2012 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11B-CDD Test Channel:11
VERTICAL
Radiated Emission
TNLD B
FCC PR
FLi
w| %
Lt
TR0 SO0 e i HHz SIO0R REN TRON BIISONAS00 VENDR. 00
Reading Comect Measure- . Antenna Table
Mo, Mk.  Freq  Level Factor  ment Limit ~ Ower Height Degres
KHz dBu ==l dEatfim dEufim dEl Dibechior cm degres  Comment
1" 4824000 5315 -3.33 4082 7400 -2418 peak
Radiated Emission
THLD SHA A
ST
f i
3
I
/ |
lll II\
1 L1
I'r \'l, FCL P
ml Tl
3t
*-,\i‘“~
ﬁ L‘h'“lk‘.'\ FOC AN
e
2AG0 SO0 ZEEH, 00 ZATRE0 2AS0.0F SER. 00 200 Eagliki] Fura U] N ZWHLON M
Reading Comect Measure- o Antenna  Table
Mo, Mk,  Freq  Level Factor  ment Limit ~ Ower Height Degree
KHz dBuv daim dEeiTm dEflim dB Dshegiar cm degres  Comment
1 2483500 5011 088 maTe 7400 1427  peak

2" 2433500 4342

9.68

53.10 5400 0080 AVG

3 2500000 3348

.85

4333 7400 -306T peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
LD
FCC PE
FCC AN
wl %
e
1800500 o moe WMzl WO GO0 TR0 BONOEM0 TEORD.00N
Reading Comect Measure- . Antenna Table
Mo. Mk. Freq  Level  Factor ment Limit  Ower Height Degree
khHz dBu d2im dEatfim dBaut'im dEl Dietechior cm degres  Comment

1" 424000 5647 -3.33 5314 7400 -2085 peak

Radiated Emission

LELT =
ey,
- \
4 \
i 4
1
b
[
! I
,'r ‘\l\
+ i
\ FLL PE
L] ““\
MWW‘MWWM
T
2450 500 ZEE0.00 ZATR0 2450.0% SER.00 080 Eaaliki] Furao i) a0 TTHLOE M
Reading Comect Measure- o Antenna  Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHz dBuY dam dEehIm dEutim ] Disterior cm degres  Comment

1 2433500 4B6.04 9.68 8.3z 7400 -15.58 peak
2" 2433500 4358 068 5324 5400 0DTE  ANVG
3 2500000 3301 085 42 BE 7400 -31.14 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 29/ 406 Report No.: RF250517002-01-001



s FH -1
~ HAIYUN

| Above 1G (1GHz~18GHz) | Test mode:11G-CDD Test Channel:1
VERTICAL
Radiated Emission
pr X -
L]
Te00 son 0w g [LEE] SE08  BROD  TRON BOSEI00 TENDE. 003
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres

1" 424000 5400 -3.64 5045 7400 -2355  peak

Radiated Emission

1200 SH A

a0
0NN ZHZO0 I ZMEDN  ZRE00 3TN0 ZIME0N ZB00 20640 FUHLON Mz
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level  Factor ment Limit ~ Ower Height Degres
MHz daBuv dam dEehIm dEutIm oE Disterior cm degres  Comment

1 2310000 33.33 828 41.61 7400 -3232 peak
2 2390000 56.94 8.70 £5.64 7400 -B36 peak
3" 2200000 4414 870 5284 5400 1168 ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 30 /406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
TNLD B
FCC PR
1 e
w| *
Lt
1800 500 o 00 WMzl SI0B GO0 78O0 BNSOHM00 1E0R5.008
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degres
KHz dBu ==l dEatfim dEufim dEl Dibechior cm degres  Comment
1" 4824000 5619 354 5255 740D -2145 peak
Radiated Emission
LRI
W‘M".
/
1
: \
L] ,E""'wlr
_A-'{
/ -ﬁ (24}
Y Al P I .!""""ﬂI
EAL
2RO ZIEZ00 FEM. ZHE R FEFE.O0 T 238 0n ZAmd. 00 ZA0E 50 ZAHLON M
Reading Comect Measure- o Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHZ aBuy d@&im dEatim dEatim o= Distecior cm degres  Comment
1 2310000 33.19 828 .47 7400 -3253 peak
2 2300000 5B.78 a7o 67 45 7400 S554  peak
3" I200000 4471 a7 E341 5400 D50 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

| Test mode:11G-CDD

Test Channel:6

VERTICAL
Radiated Emission
TNLD B
FCC PR
[
| 2
wn
1800 900 T HIg [HHzl  SB0M GO0 TR00 HOMNNAS00 TE0N.008
Reading Comect Measure- . Antenna  Table
No. Mk.  Freq Lewel Factor ment Limit Ower Height Degree
KHz dBuy aam dExhfm dExim dB Detecior degree  Comment
1" 4874000 5229 -3.56 4372 7400 2527 peak
HORIZONTA
Radiated Emission
TNLD B S
FCC PR
1 et
w| *
wn
1800 500 200 oy IRz SIOB GOON TR0 HONAS00 TE009.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
KMHz dBuY daim dEatim dEum dB Detecior degrez Comment
1" 4874000 56.35 -3.56 52Te 7400 -21.21  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11G-CDD Test Channel:11
VERTICAL
Radiated Emission
| i —
l:mm i Mg [HHz) SO GRO0 TROM] ROISONAS00 TENDR. 00N
Reading Comect Measure- o Antenna Table
Mo, Mk. Freq  Level Factor  ment Limit  Ower Height Degree
KHz dBuv daim dBeh'Fm dEafim dB Debeciar cm degree  Commendt

1" 424000 5251 -3.33 4218 740D -24E7  peak

Radiated Emission

TZ00  SH S

/‘\

i FLLC PE

m
x FLL AN
£
g
T
ZAGOON  ZEEm. 00 24T 2ASI0N SESR.O0 200 E=alli ] ZhT8. 00 30 TEHLON M
Reading Comect Measure- o Antenna  Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHz dBuY dam dEehIm dEutim ] Disterior cm degres  Comment

1 2433500 52.53 9.68 6226 7400 -11.74 peak
2" 2433500 4329 068 a7 5400 103 ANG
3 2500000 33.53 085 434 7400 -3050  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 33 /406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
TNLD B
FCL P
| & -
o
L)
1800 500 o 0 WMzl SI0M GO0 7800 BOMDEN0N 1E0N8.008
Reading Comect Measure- o Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
KiHz dBuv == dEatfim dEufim dEl Debechor cm degres  Comment
1" 4224000 57.00 333 5367 7400 -2033 peak
Radiated Emission
LEL T
If"'rfw
IIr ll‘\
/ |
0
FCC P
m
b\.\,‘\-
& \k\‘\i\.« FLL
0.8
ZAGNSO0  ZEE0. 00 ZATR 2S00 SERR.O0 TR 0 ZELnE hER.00 a0 a0 ZHHLOE W
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Qwer Height Degree
MHZ daBuy d@&im dEatim dEatim o Distecaor cm degres  Comment
1 2433500 53.30 .58 G288 7400 -11.02 peak
2" 2433500 4333 ] 53,55 5400 D44 AVG
3 2500000 3571 Q.85 4555 7400 -2844 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:1
VERTICAL
Radiated Emission
| % -~
L
800 00 s g IHHz) 0D G0N TRON BUSNGH00 TEORE. 00N
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree

1" 4824000 5389 -3.84 5025 7400 -23T75  peak

Radiated Emission
THLD  dHd A

20
V0NN ZAZO0 P3N ZMEDN  ZNEOD  ZIAB0 PHEON ZA00 DG ZAULON Mz
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level Factr  ment Limit  Ower Height Degree
MHz dBuv daim dExhIm dExtim &g Distecior cm degres  Comment

1 23100000 3381 828 4202 7400 -3181  peak
2 2390000 5811 870 &v.el 7400 £18  peak
3" 2200000 4418 8.70 s2..g 00 111 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 35 /406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
1800 SN
FCL P
i —
ol
wn
1800 900 T DG (MM SN0M GROO DD BOSOEM00 TE0N.008
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
MHz dBuy daim dEeh'Tm dEutlim dB Deheciar cm degres  Commendt
1" 4824000 56.04 -84 5240 7400 -21.80 peak
Radiated Emission
THLD
M’"t-"""“""x-‘“-ﬁ
f 1
rI |
|
JI' Y|
J FCC PE
™ Jj.—‘"’
i -
2w
RN ZAZZO0 RN ZMEON 00 ZIAR0 ZIEOR ZI00 DGR UL Mz
Reading Comect Measure- . Antenna  Table
MNo. Mk.  Freq  Level Factor mient Limit ~ Ower Height Degres
MHz By daim dEwhim  dEatUm 0F  Dstecior tm degres  Comment
1 2310000 3218 828 4046 7400 -3354  peak
2 2300000 6032 370 69.52 7400 448 peak
= 2300000 4482 a7 53.62 5400 03B ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode:11N20MIMO Test Channel:6
VERTICAL
Radiated Emission
w| I -
L]
Te00 son 0w g [LEE] SE08  BROD  TRON BOSEI00 TENDE. 003
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres

1"  4B74000 5285 -3.56 4022 740D -24T1  peak

HORIZONTA
Radiated Emission
TNLD B S
FCC PR
1 L
| E]
£
wn
1800 500 200 oy IRz SIOB GOON TR0 HONAS00 TE009.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
KMHz dBuY daim dEatim dEum dB Detecior cm degrez Comment

1" 4E74000 5719 -3.56 5362 7400  -203T  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 37 / 406 Report No.: RF250517002-01-001
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Above 1G (1GHz~18GHz)

| Test mode: 11N20MIMO Test Channel:11

VERTICAL
Radiated Emission
TNLD B
FCC PR
[
| 1
wn
1800 900 T DG (MM SN0M GROO DD BOSOEM00 TE0N.008
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
KHz dBuy aam dExhfm dExim dB Detecior cm degree  Comment
1" 4224000 5171 -3.33 43.38 7400 2582 peak
Radiated Emission
LELT =
I’ﬂm\ﬁ.ﬂwﬂﬁ
II ll
\I FCC PR
™ "H-g‘,\w-“
1
& \ P
\memm
20
BAGIMON ZERDD  ZATRMI  24SOOR ZEMMO0 ZRORBD  FRIOOR ZREAO0 R0 ZEHLON Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit ~ Ower Height Degree
MHz dBuv daim dEahIm dExhIm oE Distecior cm degres  Comment
1 2433500 5557 068 6525 7400 -B75  peak
2" 2493500 4347 068 53.15 5400 DBS ANG
3 2500000 3B.41 985 4328 7400 -2574 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA

Radiated Emission

LT
FCC PE
1 el

I £

=y

.

1800 900 T oy [HHzl  SI0M GO0 TRO0 HOMNAS00 [l

Reading Comect Measure- o Antenna Table

Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree

RMHz dBuv

daim dEt¥m dEafdim dE Disecior

degres  Comment

1" 424000 5630

-3.33 52ar 7400 -21.03  peak

TZ00  SH S

Radiated Emission

Vau'dis
I'N ™

/ |

FCL PR

2

2050500 380,10 aTELAN0

MEL0N W00 0RO Z00n  2hEe.0n FEHLON Mz
Reading Comect Measure- o Antenna  Table
Factor ment Limit  Ower Height Degree

Mo, Mk, Freq. Level

MHz dBuYy

daim dEaf*m dEafsim dE Detecior

degres  Comment

1 2433500 5572

9.68 65.40 7400 -B60 peak

2" 2433500 4359

0.68 53.zr 5400 DTF3  AVG

3 2500000 41.73

085 51.58 7400 2247 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO Test Channel:3

VERTICAL
Radiated Emission
THLD B S
FCC PE
[
| %
e
1800 500 o e WMzl SO0 GO0 7800 BOSDEM0 [
Reading Comect Measure- . Antenna Table
Mo. Mk, Freq  Level Factor  ment Limit ~ Ower Height Degree
khHz dBu d2im dEatfim dBaut'im dEl Dietechior cm degres  Comment
1" 4844000 51.83 382 4T BE 7400 -28.94 peak
Radiated Emission
1D
fﬂm}hﬂdﬂﬁ
I
,/ FCC PE
™

a:mm TRZOD IR0 FMEDON ZEEON ZIAN0 ZIROR ZEMAOD 20RO UL Mz
Reading Comect Measure- . Antenna  Table
Mo, Mk,  Freq  Lewel Factor ment Limit  Ower Height Degree
MHz By daim dEwhim  dEatUm 0F  Dstecior tm degres  Comment
1 2310000 3282 828 40.80 7400  -3310  peak
2 2300000 54418 370 628G 740D 1114 peak
3" 2300000 4384 3.70 5254 5400 -146 ANG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 40/ 406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
TR0 FHA S
FCC P
(24}
= ]
Lt
TR0 SO0 Eii) i HHz) SO0 GEON TR BISOES00 VENDR.O0H
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level  Factor  ment Limit  Ower Height Degres
MHz dBuv daim dExATm dEflim dB Deteciar cm degres  Comment

1"  4B:2DD] 5283 -3.82 42,12 7400 2287 peak

Radiated Emission

THLD
K\‘,-""\W-‘er"
|

f
I
I_'F FLC PE
n ,J‘-"?"“”J
i -
ik, . gl
20
RO ZIZZ00 I ZMEOR  ZEE00 ZITAR0 ZISEOR ZERA00 Fd0ER AHLOR Mz
Reading Comect Measure- o Antenna  Table
Mo. Mk, Freq  Lewel Factor  ment Limit  Ower Height Degree
MHz By d3im dEwfIm dEehIm g Distecior tm degres  Comment

1 2310000 3210 828 40.38 7400 -3382 peak
2 200000 5625 8.70 485 7400 -205 peak
3" 2390000 4437 870 5357 5400 D43 MG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 41 /406 Report No.: RF250517002-01-001
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| Above 1G (1GHz~18GHz)

Test mode:11N40MIMO

Test Channel:6

VERTICAL
Radiated Emission
TNLD B S
FCC PR
[
w| 3
L
1800 500 Mo 0 MMzl SE0B GO0 7RON BNS0SS00 1E088.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
degres  Comment

KMHz dBuY daim dEatim dEum dB Detecior cm
1% 4874000 5147 -3.56 4701 7400 -26.00 peak
HORIZONTA
Radiated Emission
TNLD B S
FCC PR
[
w| )
wn
1800 500 200 oy IRz SIOB GOON TR0 HONAS00 TE009.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
KMHz dBuY daim dEatim dEum dB Detecior cm degrez Comment
1" 4874000 5221 -3.56 43.65 7400 -2535 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:9
VERTICAL
Radiated Emission
| I —
l:mm e i HHz SIO0R REN TRON BIISONAS00 VENDR. 00
Reading Comect Measure- . Antenna Table
Mo. Mk. Freq  Level Factor  ment Limit  Ower Height Degree
KMHz dBuy daim dBahim dEafeim dB Drebechar cm degres  Comment

1" 4@02000 5274 -3.24 42.50 7400 2450 peak

Radiated Emission
THED ol

WWM

20w
DAGORON ZERDD  ZATRN  SOO0  ZEMO0  ZRORB0 PRIOON ZhEAD0  ZNA0A0 EWHLON Mz
Reading Comect Measure- o Antenna Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degres
MHz By dam dEehim dEatim ] Disteior cm degres  Comment

1 2433500 55.50 968 65.18 7400 -BE2 peak
2" 2433500 4348 .68 53,14 5400 0BG AVG
3 2500000 34.90 985 4475 7400 2025 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 43 / 406 Report No.: RF250517002-01-001
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il
HORIZONTA
Radiated Emission
B0 S
FCC PR
[
w| %
e
1800 500 o 00 WMzl SI0B GO0 78O0 BNSOHM00 1E0R5.008
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
KHz dBu ==l dEatfim dEufim dEl Dibechior cm degres  Comment
1" 4004000 5307 224 4083 740D -2417 peak
Radiated Emission
120 B
w—#‘“ﬂ’\n\\
FLL PR
re \M‘_;V_’
'\q —
i H\'\i
M.Lﬂ
an
ZAOBO0 ZEE00  ZATES0 SO0  ASG00  NOSA0  ZNI00N  Zh2e.00  Fnan e FEHLON Mz
Reading Comect Measure- o Antenna  Table
Mo. Mk.  Freq  Lewel Factor ment Limit  Ower Height Degree
MHZ aBuv d@&im dEstim dEatim oE Distecior cm degres  Comment
1 2433500 56.21 .88 8562 7400 -B11  peak
2" 2433500 4392 088 53,60 5400 D40 AVG
3 2500000 38.20 .85 4305 740D -2525 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 44 / 406
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Above 1G (1GHz~18GHz) | Test mode: 11AX20MIMO Test Channel:1
VERTICAL
Radiated Emission
w % -
L]
Te00 son 0w g [LEE] SE08  BROD  TRON BOSEI00 TENDE. 003
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres

1" 4824000 5350 -3.64 4088 740D 2414 peak

Radiated Emission
10 SH S

FCL PR

#
'w,_l'
-qm——-q-w-—n.-—\mwh-—'—ﬂw'h—r—-dw‘———'%—'f'kwl
T
ZFI0 SO0 ZAFZ.00 FFEM_ 0 23BN TR0 TR0 2382 0§ ZFmd.00 240G 30 ZUF0.08 Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Over Height Degree
MHz dBuY daim dEatIm dEutim o5 Distecior tm degres  Comment

1 2310000 33.79 828 4207 7400 3183 peak
2 2390000 56.03 870 T2 7400 227  peak
3" 2200000 4371 870 524 5400 150 ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 45/ 406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
LT
FCC PE
. 1 i
E *
wn
1800 900 T oy [HHzl  SI0M GO0 TRO0 HOMNAS00 [l
Reading Comect Measure- o Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
KiHz dBuv == dEatfim dEufim dEl Debechor cm degres  Comment
1" 4824000 5542 -84 51.78 7400 2277  peak
Radiated Emission
LELT =
1')1"1&,
!
'x
o,
FCC PR
i “/JM
i -
U S SN TS
£
NN ZHZO0 FIMM ZMEDN  ZNEON  ZIAR0 ZHEOR ZB00 2060 AU Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level  Factor mient Limit  Ower Height Degree
MHz dBuv daim dEahIm dExhIm oE Distecior cm degres  Comment
1 2310000 3254 828 40.82 7400 -3318  peak
2 2290000 5099 870 ga.62 7400 -531  peak
3" 300000 4493 870 53.63 5400 037 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 46 / 406 Report No.: RF250517002-01-001
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| Above 1G (1GHz~18GHz)

| Test mode:11AX20MIMO

Test Channel:6

VERTICAL
Radiated Emission
W0 S
FCC PR
[
| %
wn
1800 500 200 oy IRz SIOB GOON TR0 HONAS00 TE009.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
MHz Buv dam dEatim dExtIm oE Distecior cm degres  Comment
1" 4874000 5418 -3.56 5062 7400 -2338 peak
HORIZONTA
Radiated Emission
W00
oL P
[
a| 5
w
1800 500 Hiog oy [HHzl SR GRON TH00 HNSAS0N [
Reading Comect Measure- . Antenna Table
No. Mk,  Freq Level Factor ment Limit  Ower Height Degree
MHz By aam dEwhIm dEatim oE Distector cm degres  Comment
1"  4E74000 5425 -3.56 5068 7400 -2331  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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Above 1G (1GHz~18GHz)

Test mode: 11AX20MIMO

Test Channel:11

VERTICAL
Radiated Emission
TNLD B
FCC PR
[
w| ¥
Lt
1800 500 o 00 WMzl SI0B GO0 78O0 BNSOHM00 1E0R5.008
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degres
KHz dBu ==l dEatfim dEufim dEl Dibechior cm degres  Comment
1" 4024000 B4.31 233 50.e8 7400 -2302 peak
Radiated Emission
1D
aww“"ﬁ
i n
| \
|
1 FCC PR
re -
\‘;\\N‘~ FLE
M
e
DAGOBON ZHEEO0  ZATER0 OO ZESM00  INORA0 FRI00N 6200 nanen TEHLON Mz
Reading Comect Measure- o Antenna Table
Mo, Mk Freq  Level  Factor  ment Limit ~ Ower Height Degree
MHz aBuv =aim dEatim dEatim o= Distersor em degres  Comment
1 2433500 5404 988 6432 740D -BEE  peak
2" 2433500 4345 .68 5313 5400 DBT AVG
3 2500000 3B.24 985 4308 7400 -2581 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 48 / 406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
LT
FCC PE
FLIL
I 1
Ol x
wn
1800 900 T oy [HHzl  SI0M GO0 TRO0 HOMNAS00 [l
Reading Comect Measure- o Antenna Table
Mo. Mk,  Freq  Level  Factor ment Limit  Ower Height Degree
KiHz dBuv == dEatfim dEufim dEl Debechor cm degres  Comment
1" 4224000 5507 -3.33 51.74 7400 2225 peak
Radiated Emission
LELT I
/mm'm
FCC P
™
FLL
N o =
T
AGOAON ZEDON  ZATOM0  SO08 000 ZBORS0  FRI008  ZhEa00 AR ZEHLON Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level  Factor mient Limit  Ower Height Degree
MHz dBuY daim dEatIm dEutim o5 Distecior tm degres  Comment
1 2433500 55.04 068 T2 7400 228 peak
2" 2433500 4389 068 53.37 5400 063 AVG
3 2500000 37.52 985 47.37 7400 -26.83 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 49 /406 Report No.: RF250517002-01-001
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| Above 1G (1GHz~18GHz)

Test mode: 11AX40MIMO

Test Channel:3

VERTICAL

Radiated Emission

THLD B S
oL P
[
-l k
w
1800 500 Hiog HWOB MMz S0 GRON TR0 BOSOAMN [
Reading Comect Measure- o Antenna Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
KMHz dBuy daim dEaffm dBassim dE Detecior cm degree  Comment
1" 4844000 5544 -3.82 51.62 7400 2238  peak
Radiated Emission
LELT =
” er
|II
I|I FCL P
K
w !
,r.l £
S w»""’w
e
0NN ZHZO0 I ZMEDN  ZRE00 3TN0 ZIME0N ZB00 20640 FUHLON Mz
Reading Comect Measure- o Antenna  Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degres
MHz daBuv dam dEwhm  dEwtim OE  Dsfecir cm degres  Comment
1 2310000 3247 828 40.75 7400 -3325  peak
2 2390000 5445 870 63.35 7400 1085 peak
ar 2350000 4427 aTo 5287 5400 103 ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
LN s S
FCC PE
FCI i
s x
e
TR0 500 I iy [HHz) SHOR GEON TR BINOEH00 TENN. 00N
Reading Comect Measure- . Antenna Table
Mo. Mk Freq  Level Factor  ment Limit ~ Ower Height Degree
MHz dBuv daim dEehTm dEaf'im dB Detechor cm degres  Comment

1"  4B22000 5328 -3.82 40,47 7400 2253 peak

Radiated Emission

TZ00  SH S

J

J FCL PR

r,.q'
. _,.-\.m'\--""“'-r‘-
T
ZFI0 0N 23200 M 236 0F TR 00 Z3Taen 2352 0N 33,00 2405 80 ZUHLON Mz
Reading Comect Measure- o Antenna  Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHz dBuY dam dEehIm dEutim ] Disterior cm degres  Comment

1 2310000 32.53 828 40.85 7400 -33.14 peak
2 2390000 5631 870 85.01 7400  -B0D  peak
3" 2200000 4485 870 53.85 5400 D35 ANG

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 51 /406 Report No.: RF250517002-01-001
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| Above 1G (1GHz~18GHz) | Test mode:11AX40MIMO Test Channel:6
VERTICAL
Radiated Emission
THLD B S
FCC PE
FLL
| ®
e
1800 500 g MOB (MM SO GROO TAD0 BOSOEMN TEIR. 00N
Reading Comect Measure- . Antenna Table
No. Mk.  Freq Lewel Factor ment Limit Over Height Degree
khHz dBu d2im dEatfim dBaut'im dEl Dietechior cm degres  Comment
1" 4874000 52488 -3.56 4932 7400 2488  peak
HORIZONTA
Radiated Emission
TNLD B S
FCC PR
1 e
w| *
wn
1800 500 200 OB [HH: SA0R GAOO FROD BSOSO TE009.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
KMHz dBuY daim dEatim dEum dB Detecior cm degrez Comment
1" 4874000 56.23 -3.56 B2 67 7400 -21.33 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 52 / 406
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Above 1G (1GHz~18GHz) | Test mode: 11AX40MIMO Test Channel:9
VERTICAL
Radiated Emission
| A -
e
800 s0n Hw Mg IHHz) SO0 BROO TRON BOSNEI00 TEO0NE. 003
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree

1" 4004000 5487 -3.24 51.62 740D -223T  peak

Radiated Emission

LELT =
“H’JM‘
\ FCL P
m i
z !
Ed
T o
a0
DAGOMON ZEROD TR 4SOOR  ZEMMO0  ZROAB0 FRIOON ZREAO0 240 EWHLON Mz
Reading Comect Measure- o Antenna  Table
Mo, Mk Freq  Level Factor  ment Limit  Ower Height Degres
MHz daBuv dam dEehIm dEutIm oE Disterior cm degres  Comment

1 2433500 5412 .68 63.80 7400 -10.20 peak
2" 2433800 4288 9.68 52.66 00 1.4 AVG
3 2500000 3778 085 47.61 7400 -28.30  peak

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 53 / 406 Report No.: RF250517002-01-001
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g
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HORIZONTA
Radiated Emission
B0
FCL P
[T
| 1
S
e
1800 500 o 0 WMzl SI0M GO0 7800 BOMDEN0N 1E0N8.008
Reading Comect Measure- o Antenna Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
KiHz dBuv == dEatfim dEufim dEl Debechor cm degres  Comment
1" 4004000 50A2 A 47 B8 7400 -28.42 peak
Radiated Emission
REL T
\\ FCL PR
™
Nt
ﬁ ‘\H‘.“\“\‘v{\ FLI
i N S A AR
20
ZAGOBO0 FESHO0  ZATES0 008 FESG00 OG0 ZRI008 62900 Fnoaden FEHLON Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor ment Limit  Ower Height Degree
MHZ aBuy a@&im dExm dEstim o Detecaar cm degres  Comment
1 2433500 55.83 ] 85,61 7400 -B38  peak
2" 233500 4382 ] £330 5400 D70 AVG
3 2500000 38.88 Q.85 4351 740D -2549 peak

Page 54 / 406
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| Above 1G (1GHz~18GHz)

Test mode: 11BE20MIMO

Test Channel:1

VERTICAL
Radiated Emission
TNLD B
FCC PR
FLi
| x
L]
TE00 500 Hi Hing [HHz) SO GEO0 TR ROSONSS00 TENWR. 00N
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
KHz dBuy aam dExhfm dExim dB Detecior cm degree  Comment
1" 4824000 H4.04 -184 5037 7400 -23.83 peak
Radiated Emission
THLD  dHd A
I' ; wy
i o
FCC PR
™ i

a':nnm TIZO0 ZIMB0 FMEDN  ZEBEO00 IR0 ZISTOR ZaMLOD 20RO ZAULON Mz
Reading Comect Measure- . Antenna Table
Mo, Mk,  Freq  Lewel  Factor rriert Limit ~ Ower Height Degree
MHz dBuv daim dExhIm dExtim &g Distecior cm degres  Comment
1 2310000 3405 828 4233 7400 -31ET  peak
2 2390000 55482 870 8432 7400 268  peak
3" 2300000 4389 870 5268 5400 131 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
B0
FCC PE
FCI
ol ¥
e
1800 500 o e WMzl SO0 GO0 7800 BOSDEM0 [
Reading Comect Measure- . Antenna Table
Mo. Mk. Freq  Level  Factor ment Limit  Ower Height Degree
khHz dBu d2im dEatfim dBaut'im dEl Dietechior cm degres  Comment
1" 4824000 K535 204 frely | 7400 -2179  peak
Radiated Emission
LEL T
WWVM\
|' I'k
™
ﬂﬁ- qg,,.w*""
//’A A -
A SR SO ST
0.8
ZINBO0 FAZZO0  FIMA0  ZMEOR  ZBS00 3080 ZISZ08  Z3W00 240G 60 ZAML0N Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Qwer Height Degree
MHZ daBuy d@&im dEatim dEatim o Distecaor cm degres  Comment
1 2310000 33.55 828 41.83 7400 -3217 peak
2 2300000 57.85 a7 80,65 7400 735 peak
3" 300000 4492 a7 f3a2 5400 D38 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode:11BE20MIMO

Test Channel:6

VERTICAL
Radiated Emission
TNLD B
FCC P
FCL
I 1
- £
Lt
TR0 SO0 e i HHz SIO0R REN TRON BIISONAS00 VENDR. 00
Antenna  Table

Reading Comect Measure-

No. Mk. Freq Lewvel Factor mient Limit Over

Height Degree

KHz dBu ==l dEatfim dEufim dEl Dibechior degres  Comment
1" 4874000 5482 -3.56 5126 7400 -2274 peak
HORIZONTA
Radiated Emission
L0
FCC PR
oL
w| *
nm
1800 300 M nm [HHzh  SB0R  GOO0  FRO00 BIN0 9900 VENR.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
MHz dBuv d3m dEatdim dEatim oE Distecior degres  Comment
1" 4874000 5343 -3.56 4987 7400 -2413 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

| Test mode: 11BE20MIMO

Test Channel:11

VERTICAL
Radiated Emission
TNLD B S
FCC PR
P
[} 1
o A
Lt
TR0 SO0 i i HHz) SO0 GEON FRON BIISONSS00 VENDR. 00
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres
KMHz dBuY daim dEatim dEum dB Detecior cm degrez Comment
1" 4024000 5402 -3.33 5150 7400 -2247 peak
Radiated Emission
THLD il
W-F%

FCC PR

m
1
£ h\“w -
£
e
200
ZAGIR00 FEEDDD  ZATAR0  MSOON OO0 ZRORBD  PHMIOO  ZhEAOD A0 FTHLON Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq  Level Factr  ment Limit  Ower Height Degree
MHz Buv d3im dEst'm  dEatim - tm degres  Comment
1 2433500 51.30 968 60.88 7400 -13.02 peak
2" 2433500 43M 968 52.68 5400 131 ANG
3 2500000 36891 985 40.66 7400 -2734 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1
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HORIZONTA
Radiated Emission
1000 SHAS
FLL PR
FLI
| x
L)
TE00 500 i g [HHz) SO GEO0 TR BOSOES00 VENNR. 00N
Reading Comect Measure- o Antenna Table
Mo, Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
KHz dBuv daim dEehTm dEeflim dB Deteriar cm degres  Commernt
1" 4024 000 53.83 -1.33 50.30 7400 -2370 peak
Radiated Emission
10 dHA S

Ph 'y,
pY "

-

FCL PR

a:dwm ] ZATR0 2450.0% SER.00 080 Eaaliki] Furao i) a0 TTHLOE M
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq Level Factor ment Limit ~ Ower Height Degree
MHz dBuY dam dEehIm dEutim ] Disterior cm degres  Comment
1 2433500 53.74 068 6342 7400 -10.58 peak
2" 2433500 4348 068 53.17 5400 0B3  AVG
3 2500000 3621 985 43.06 7400 2784 peak
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 59 /406 Report No.: RF250517002-01-001
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Above 1G (1GHz~18GHz)

Test mode: 11BE40MIMO

Test Channel:3

VERTICAL
Radiated Emission
TNLD B S
FCC PR
[
I 1
£ E
wn
1800 500 200 OB [HH: SA0R GAOO FROD BSOSO TE009.008
Reading Comect Measure- . Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degres
KMHz dBuY daim dEatim dEum dB Detecior cm degrez Comment
1" 4844000 5480 -3.82 5088 7400 -23.02 peak
Radiated Emission
LELT =
AT L e
f
.'r
/
r' FLL PE
™ !
= 3 Fir
J/ 1-;
B T ke T s o T
20
NN ZHZO0 FIMM ZMEDN  ZNEON  ZIAR0 ZHEOR ZB00 2060 AU Mz
Reading Comect Measure- . Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHz dBuv daim dEahIm dExhIm oE Distecior cm degres  Comment
1 2310000 33.23 828 41.51 7400 -3240  peak
2 2390000 541 870 ik 7400 1082 peak
ar 2350.000 4418 aT 5288 5400 111 AVG
HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 60 / 406 Report No.: RF250517002-01-001
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HORIZONTA
Radiated Emission
TNLD B
FCC PR
FLi
| 2
L]
TE00 500 Hi Hing [HHz) SO GEO0 TR ROSONSS00 TENWR. 00N
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
KHz dBuy aam dExhfm dExim dB Detecior cm degree  Comment
1" 4844 000 5258 -3.82 4374 7400 -2528 peak
Radiated Emission
10 dHA S
F e e
{
/
IlJ FCC PE
L ’_,l'
,..r""f/: -
mﬂ-ﬂ""wﬁ
o]
2RO ZIEZ00 FEM. ZHE R FEFE.O0 T 238 0n ZAmd. 00 ZA0E 50 ZAHLON M
Reading Comect Measure- o Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHz dBuy daim dBeh'Tm dEe'im dB Deheciar cm degres  Commendt
1 210000 3278 828 4106 7400 -32.84  peak
2 2380000 5643 aTo 65.13 7400 -BET peak
3" 2300000 4408 a7 5368 5400 D32 AVG

HY-FCC part 15C-2.4G WIFI Ver.1.1
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| Above 1G (1GHz~18GHz)

Test mode:11BE40MIMO

Test Channel:6

VERTICAL
Radiated Emission
W00
L P
1 et
ua| "
o
1800 500 £ Hiog [HHzl  SB0W  GRO0 7900 HONNAS00 TE0NS.008
Reading Comect Measure- . Antenna Table
No. Mk Freq Level Factor ment Limit = Ower Height Degree
MHz By dam dEehIm dEutIm oE Distector cm degree  Comment
1%  4B74000 5634 -3.56 5278 7400 -21.22  peak
HORIZONTA
Radiated Emission
W0 S
FCC PR
[
w| I
wn
1800 500 200 oy IRz SIOB GOON TR0 HONAS00 TE009.008
Reading Comect Measure- . Antenna  Table
No. Mk. Freq Lewvel Factor ment Limit Over Height Degree
MHz Buv dam dEatim dExtIm oE Distecior cm degres  Comment
1" 4874000 5204 -3.56 4038 7400 2482 peak

HY-FCC part 15C-2.4G WIFI Ver.1.1

Page 62 / 406 Report No.: RF250517002-01-001



8 25
HAIYUN

| Above 1G (1GHz~18GHz) |

Test mode: 11BE40MIMO

VERTICAL

Radiated Emission

TNLD B
FCC PR
P
I 1
L] ]
e
800 s0n Hw Mg IHHz) SO0 BROO TRON BOSNEI00 TEO0NE. 003
Reading Comect Measure- o Antenna  Table
Mo. Mk. Freq  Level Factor  ment Limit ~ Ower Height Degree
KHz dBuy aam dExhfm dExim dB Detecior cm degree  Comment
1" 4004 000 5451 124 iy e 7400 -2273 peak
Radiated Emission
THLD Sl te

FCLC PR

m
1
Fr
& \‘Q,__ﬁ
U S ————
200
PAGIAON ZTEDRDD  ZATAR0  SNON UMD ZRORAD FRIOOR  ZREAOD R0 ZEHLON Mz
Reading Comect Measure- o Antenna  Table
Mo. Mk Freq  Level Factor  ment Limit  Ower Height Degree
MHz dBuv daim dEatim  dEtim oE Distmcior tm degres  Comment
1 2433500 5355 068 63.23 7400 1077 peak
2" 2433500 4282 068 52.50 5400 -1.50 ANG
3 2500000 3445 985 44 30 7400 -2870 peak
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HORIZONTA
Radiated Emission
WD
FCC P
FLL
w| i
Lt
1800 500 200 WOF (M S0R  GAON FROD BOSOAM00 TE0D.00N
Reading Comect Measure- . Antenna Table
Mo. Mk. Freq  Level  Factor miert Limit  Ower Height Degres
MHz dBuv daim dExhIm dExtim &g Distecior cm degres  Comment
1" 4804000 5183 -3.24 43.62 7400 -2531 peak
Radiated Emission
LELT I
I e
y
1
|
Ill FCC P
™ L
,_,_,nhh
N\“v._\\.‘ FiL
T
ZAGNSO0  ZEE0. 00 ZATR 2S00 SERR.O0 TR 0 ZELnE hER.00 a0 a0 ZHHLOE W
Reading Comect Measure- . Antenna  Table
No. Mk.  Freq Lewvel Factor mient Limit Cyer Height Degres
MHz dBuY daim dEatIm dEutim o5 Distecior tm degres  Comment
1 2433500 5642 068 63.10 7400 -7E0  peak
2" 2433500 43.88 9.68 53.56 5400 D44 ANG
3 2500000 37.33 985 4773 7400 -2627 peak

The high frequency, which

started from 18GHz to 26.5GHz, was pre-scanned and the result which

was 20dB lower than the limit line was not recorded in this report.
Note: The duty cycle factor has been compensated internally in the software.
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3.3 Spurious Emission at Antenna Port
3.3.1 Limit

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally
modulated intentional radiator is operating, the radio frequency power that is produced by the
intentional radiator shall be at least 20 dB below that in the 100 kHz bandwidth within the band
that contains the highest level of the desired power, based on either an RF conducted or a
radiated measurement, provided the transmitter demonstrates compliance with the peak Output
Power limits. If the transmitter complies with the Output Power limits based on the use of RMS
averaging over a time interval, as permitted under paragraph (b)(3) of this section, the
attenuation required under this paragraph shall be 30 dB instead of 20 dB. Attenuation below the
general limits specified in Section 15.209(a) is not required. In addition, radiated emissions
which fall in the restricted bands, as defined in Section 15.205(a), must also comply with the
radiated emission limits specified in Section 15.209(a) (see Section 15.205(c)).

3.3.2 Test Procedure

Test Method
@ Conducted Measurement |O Radiated Measurement
Test Channels
® Lowest, Middle and Highest Channel |O Lowest and Highest Channel
Environmental conditions
@®Normal |O Normal and Extreme

Note: @ :Test O:No Test

a) The EUT was directly connected to the tonscend test system and antenna output port as show in
the block diagram below.
b) Spectrum Setting as below:

Centre Frequency The centre frequency of the channel under test
Spectrum Parameters Setting

Start Frequency 30 MHz

Stop Frequency 26.5 GHz

RBW 100 kHz

VBW 300 kHz

Detector Peak

Trace Max Hold

Sweep Time Auto

HY-FCC part 15C-2.4G WIFI Ver.1.1 Page 65/ 406 Report No.: RF250517002-01-001
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3.3'.:% Test Setup

EUT

4——RF cable——p

HY-FCC part 15C-2.4G WIFI Ver.1.1
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3.3.4 The Result

Conducted Spurious Emission

KEYSIGHT loqut RF ok I s ] wea) Typsa r\'n.[mn'-:.ﬁ;
AL s L] Car s 0 -

Alge Aukc

Scaleiboy 1058

Wicked: BA

ScaleiDey 10 28

Eicled BA

11B-CDD-Ant1-2412-0~Reference-PASS
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